5718 Armour Drive
Houston, TX 77020

SINOE tess -

713-671-9101
Fax: 713-671-2515

email: brooks@swos.net

CERTIFICATE OF TESTING

TestlD: 180201 E M BLUES A1
Test Date: 3/14/2011 3:49:05 PM
Test Duration: 136.1 seconds
Serial Number NA
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Operator Brooks Nunley
Material ASB
Notes TENSILE TEST ON 5/8" ASB ROPE TEST IAW CI 1500.

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test

machine manufacturer that these goods are suitable for a purpose or use.
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5718 Armour Drive " Symnelic Rope f Fax: 713-671-2515

Houston, TX 77020 email: brooks@swos.net

CERTIFICATE OF TESTING

TestlD: 180201 E M BLUES A1
Test Date: 3/14/2011 3:47:54 PM
Test Duration: 118.3 seconds
Serial Number NA
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Operator Brooks Nunley
Material ASB

Notes TENSILE TEST ON 5/8" ASB ROPE TEST IAW CI 1500. CYCLE 10 TIMES AT 20%
BREAKING STRENGTH (9,500 LBS)

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test
machine manufacturer that these goods are suitable for a purpose or use.




